## **MVPFASTFAX**

## **Payment Policy Updates: Services Not Reimbursed**

MVP Health Care<sup>®</sup> (MVP) is consistent in following Medicare guidelines and Claims EXT edits for services that are not reimbursed distinctly and separately. Effective 9/1/2019, MVP will not reimburse separately for the services that fall under the categories listed below. These services are inclusive in other payments made by MVP. Services and CPT codes are included but not limited to:

Category	CPT codes
Care Management Services (including care planning, care plan oversight, assessment, care management home visits, chronic or complex care management services, & medication therapy management) Facilities that have been identified by MVP as a Health Home will be reimbursed separately for these services as outlined by New York State Guidelines.	99366-99368, 99490, 99491, 99487, 99489, G0076–G0087, 99339, 99340, 99379, 99380, S0315-S0317, S0280-S0281, 99605- 99607, S0280, S0281, G0506, G9001, G9005, T2022
Bundled Payments for Care Improvement Advanced	G9978 – G9987
Results/Data Collection & Review	99090, 93793, G0452
Informational Codes	0001F-9999F
Review of Medical Records	99358, 99359, S9981, S9982
Miscellaneous Special Services Procedures and Reports	P9603, P9604, H0048, S3600, S3601, 99000-99002, 99024, 99070, 99080, S8415, 99071, 99078, 98969, 98961, 98962, S2900, Q0511-Q0513, S5000, S5001
On Call & Standby Service	99026, 99027, 99360

**Radiology Payment Policy** – Effective 9/1/2019 Primary Care Physicians, Physician Assistants and Nurse Practitioners reading diagnostic images require an overread of the image by a Radiologist or a specialist physician reviewing the image within the scope of their specialty. Physician specialists are required to have the image overread by a radiologist if the imaging is outside the scope of their practice. MVP reimburses for only one reading of a diagnostic radiology test. Duplicate readings are not eligible for reimbursement.

